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List of Attachments [f{{4J& &.:
Appendix 1: 3 pages of Photo Documentation [ff5%1: 37 s

Summary of testing Jlj A E:
Name of test and test clause X¥ 4 FRAI1%K:

Test items X7 H Sample Number 5% 5
T.1: Altitude simulation / /= B A5 UL
T.2: Thermal test / I & K
T.3: Vibration / 75/ B1# - B8#
T.4: Shock / #hiti
T.5: External short circuit / #2248 i
T.6: Crush / )% or Impact/4i# C1# - C10#
T.7 Overcharge / it 78 2 B9# - B16#
T.8: Forced discharge / 5 il C11# - C30#

Sample description #&38 :

Sample Number State of samples

FE a5 FE AR
The conditions of the batteries of samples No. B1 # — B4# are at first
cycle, in fully charged states.
FEdn g 5 B1# - BA#YER — RAEIA 70 T H A 3 50 4 78 FUIRAS 1 i v
The conditions of the batteries of samples No. B5# — B8# are after 25
th cycles ending, in fully charged states.
Ff bt Y 5 B5# - B8# 925 KGR 78 18 L A1 56 4 78 HIUIRES 14 vl
The conditions of the cells of samples No. C1# - C5# are at first cycle
at 50% of the design rated capacity.
FE g 5 C1# - CH#HNER — AR 70 T HL ) 3 78 F B AR 25 2 50 % 1R
A HAS.
The conditions of the cells of samples No. C6# — C10# are after 25th
cycles ending at 50% of the design rated capacity.
FE g 5 CO# - C10# 25K IEIA 70 15 L i /= 78 FE B ARAR 25 50 %R
A HAS.
The conditions of the batteries of samples No. B9# - B12# are at first
cycle, in fully charged states.
FE g 5 BO# - B12#A 5 — AEIA 78 i A 31 5 58 2 78 HUIRAS ) .
The conditions of the batteries of samples No. B13# - B16# are after
25th cycles ending in fully charged states.
FE g 5 B13# - B16# 25K IEH 7 i L A 15 56 4 78 HUIRZS B0 i v
The conditions of the cells of samples No. C11# — C20# are at first
cycle, in fully discharged states.
FE g 5 C11# - C20# 958 — AR 78 U HL A 1 58 R TBCRUIRZS B HE RS
The conditions of the cells of samples No. C21# — C30# are after 25th
cycles ending in fully discharged states.
FE g 5 C21# — C30# 25 Xl 78 18U R i 1] 5 76 4 i RS A HEAts

B1# - B8#

C1# - C10#

B9# - B16#

C11# - C30#
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Test Procedurefl A& F:

1. TestsT.1 toT.5 are conducted in sequence on the same battery, Tests 6 and 8 are conducted using

not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

H b DA 202 M5 6 AR R F)— L e it AT RIE TAZET.5, I8 T.6 T8 M FH AR J A Benid iy it . 1%
T.77] LU S AT AE AR T.A = T.5 0 il i R R st AT, DAMEE I AT EAR 3R i e vt L

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M2)/M;x100
AT EMAFEDR, ATHUTIARIE: FERK(%)=(M:-M2)/M;x100
Where M, is the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".

s MR BT A B, Mo i85 H B o A R T R R AV I T 3R T MU R, A T R A K

Mass M of cell or battery Mass loss limit

HL R P T Y T Jo A R IR
M<1g 0.5%
1g=M=75¢g 0.2%
M>75g 0.1%

3. In test T.110T .4, batteries meet this requirement if there is no leakage , no venting ,no

disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

EMATAETA, I LB o<, k. JCRERMICE K, IF AR ik 7E e
Je BT B AN T HAE AT X — I8 AT FUE 1 90%

Test Conclusion X454

The Sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria”
(ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3)

2NN, ZMEER TSR E GREAARHET M) ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3 Frifk
FR
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Possible test case verdicts it & :

- test case does not apply to the test object ................ D N/A
FIEANE It 5

- test object does meet the requirement ..................... © P (Pass)
TR & e

- test object does not meet the requirement ................ © F (Fail)
AT & M

Date of receipt of test item FEWHH ...cccceveveeeneee. : 2024-08-20

Date (s) of performance of tests W EH#ATHHH ......: 2024-08-21 to 2024-09-06
General remarks & fl 1 fg:

The test results presented in this report relate only to the object tested.

AR B S AR IE AR 71 5T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory A4 1t A & A S0 = P HLHEA S A= .

Throughout this report a point is used as the decimal separator.

FERA RS T, — A R E N BE LT .

General product information 3= {5 8

Product name

77 b AR

Type/model

e

Nominal voltage

FRAR L s

Rated capacity
WERE
Recommended charging
voltage 4.2V 8.4V
FRARFE L HL
Recommended charging
Current

FRARFE HL LR
Maximum charging
current

KT8 B LR
Maximum discharging
current

BRORTBCE FLR
Discharge cut-off voltage

R R

Dimensions

Rechargeable Li-ion Cell
A 78 HLE B S

NCR18650GA

Camera Li-ion battery
TRAGM AR Lt 2H

S-8570

3.6V 7.2V

3450mAh 3.3Ah

1675mA 1650mA

3350mA 3300mA

10000mA 4000mA

2.5V 5.4V

AR

-- 71mm X 39mm X 22mm

Weight
HE

#)106.0g

Appearance
AR

Approximate Black Cuboid
RO KIT ik

Remark: The batteries consist of 2 cells.
vk A 2 IS E K.
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/& E &3l

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)/K H 5 Al LI E

HE N2025°C. KAEJIA KT 11.6kpalt i
JEAEA D T-64 /N o

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[T AT & 20K TORERA. TNl LE
ML ool OB UL T KL R B it il
5 BT % F IS AT ISR T2 LS 990 % . LT
IR H R 77 THD PR SR ANIE T 56 4T H S 1R LA AT R
it

No leakage, no venting, no
disassembly, no rupture and no
fire. / T LEM. ILH
fif BRI KT KA

The data see table 1. / %L
P W1,

38.3.4.2

Test T.2: Thermal test/i& 5 R4

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2015°C). /15 Je4 FE i IAE T 24 2° C I BT i E 22
BN, SR JE AT 40£2°CRFR B H i B 22 /064
NI o U P A ) B K TR BRI [B) 3073 n b A6
10K, 5 KR i iE2025° C I 85 T 5 B 24718
B o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /%f TR HES, 7 i AR
JECE I A e 124/

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[T & 2K TORERUA. TN, L£E
ML ool OB UL T KL R B it il
5 BT % H S AV TSR T2 FU S 990% . I
T FEU D7 THI SR AN I T 58 4 T80 i R FLOS A R
.

No leakage, no venting, no
disassembly, no rupture and no
fire. | LW~ LEM. Lo
(N RIEIIV T TP et

The data see table 1.

1 R AR

Shenzhen Beihang Testing Co., Ltd.
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/3E3) P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /¥ i 201 22 [E $th 22 B A0 IR 5 &
G F. IRSLAEZBIE, LL7THZHE N % 200Hz,
RIG IR B RITHZ A —MER, — MEAFFE:155)
Bl OPRE A A FAREE BT ) BRI 120K, 353
AN o Hor —ANRBN T [ 06 20 T ELRE i PR AR T
[

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%
T I 88 Ak T4 2Kg R i (P A /) o i R o
12kg T B O Hh), S AA A

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /0 FHSAVN I, XEEESA: WTHZIT
IEPRFF I gN I S K I BE B 242 N 18Hz, AR JE FiR
IR E0.8mm (B A% 1.6mm) F19 4R B 31 i
KIEEEILF8gn (B1F 29 A50HzZ), K e K B Or
FRE8gN EL EIS#HE hn $]200Hz.

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
to 200 Hz. /xf T K Hth, XHEHIMCN: MTHZIFGA IR
FRgnify i K I B BRI N 18Hz, SR KR R
FEAE0.8mm (i (A% 1.6mm) 18 N4 B 21 & A0
HIEIAFI2gn (IR LI N25HZ), K d KN FE AR
2gn B 2 N £)200Hz.

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 75586503182

Room 202, 2/F, Building F, HaoWei

i : ite: http: .he-stc. ) h ’
Eg?cj '(\)‘0 ST2409061819 \évr? : Csilt.e Chstt@ r/]/zvzvt‘:: :tc slenet Industrial Park, QingSong West Road, PingShan
7 ' - District, Shenzhen, Guangdong, China/518000

Page: 7 of 16


http://www.hc-stc.net/
mailto:cs@hc-stc.net

Report No.RSZBHST2409061819

UN38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no leakage, no venting, no disassembly, no rupture |disassembly, no rupture and no
and no fire during the test and after the testand if  |fire. / T TLEM. T4
the open circuit voltage of each test cell or battery |, FLHZILI R TEE KILE
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage |The data see table 1.
immediately prior to this procedure. The requirement [ R EE 031 P
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Hi:CsFl LB AT &
BOR: IOpESK. TN ICE M. Tl ok
RUUSTHE KR AL B A b I 5 i T 28 B R AS
TR I 2% HUR R190% . L T0 56 T+ Ha 7y T ) 22
SRANE T 58 A 0R 5 B R AT HE I

38.3.44 |Test T.4: Shock/#il P

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative N/A
direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18
shocks. /LAFz [ FRIFEERE S A RE MR e WA HUES
FE il DL Dy 150gn i IE X I s e oy, ke
Z:ems, YiAbh, KHLC AL 52 5 RN fZ 50gnFl ik
MRS T 1 1ms 2 IE5X B, BFANRE L AHE
=S AT LA R 22 R R T [ 2 =
i, HEERTMEZ =0, BILEZ18Kn
o

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are =)
provided to calculate the appropriate minimum peak
accelerations /4™ H1th 45 52 7 V6 (B 03 P8 B kT
HB AR, /N EIB A Bk R SR (] y6ms, K HEIE
(K IR FF LI T 21 1ms, AR b S = A FLAR
e B L 2 BT AL 1 IE DT I A sz = kb s, G (E
RITIAEZ =Ry, SIS 2180y J 4L~ i
IOPASAW 7 = A preidf 5 ZAN L (=0T P92

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 75586503182
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Clause Requirement + Test Result - Remark Verdict
Battery Minimum peak acceleration Pulse duration
150 g, or result of formula
. (100850
Small batteries Acceleration(g. )= '\ma_ss*J 6ms
whichever iz smaller
50 gy or result of formula P
Large batteries Acceleration(g.) = |:i5i‘:2\- 11 ms
whichever iz smaller
* Mass is expressed in kilograms.
Cells and batteries meet this requirement if there is | No leakage, no venting, no
no mass loss, no leakage, no venting, no disassembly, no rupture and no
disassembly, no rupture and no fire and if the open |fire. / TLIRWi. LEM. L4
circuit voltage of each test cell or battery after testing | . JTCHEZLLL K TE I,
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to The data see table 1.
voltage is not applicable to test cells and batteries at | IR 0,51 P
fully discharged states.
[ USSR AT S K ERESA . BN, GE
ML ool TORER UL T KL R B it il
5 T B B AN T IR T B8 H R 90 %
ST G T H 77 T PR S SR AN FH T 76 4 T H s P s
ATHL .
38.3.4.5 |Test T.5: External short circuit/#MR 5 P
The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case P
temperature has returned to57+4°C. /{47 R IF 15
IR EASEAEST #4°C,  LMEFE M AP RIR IS F
57+4°C, SRJERAAE il IE SR /N T-0. A BR A 5 FELPHL
[l B HEAT LR, FEAL A AN RIR K 357 +4°C L JR
IREFFLESIRS 1/ PLE
Cells and batteries meet this requirement if their No disassembly, no rupture
external temperature does not exceed 170 °C and | and no fire during the test and
there is no disassembly, no rupture and no fire within six hours after the test./
during the test and within six hours after the test./®L | 7zt i F2 op L% 2 J5 647N
AT A EOR: AR L2 JG6 N | iy, 4 giE BRI 170° C,
W, SARIREANEIE170°C, JFHIE . TR | 3¢ B/, TomELRITEE K P
TE KRR KA. IHRKAE
The data see table 1.
1 A WA

Shenzhen Beihang Testing Co., Ltd.
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UN38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact/ Crush/#i/5 & P
Test procedure — Impact (applicable to cylindrical Cylindrical cells more than 18
cells greater than or equal to18 mm in diameter) /## | mm in diameter /B2 #81d P

H (& & T EARKRT 855 T 18mmi [E A JE RLts) 18mmik [T Hts
The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with P
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. [RHAE S BHE— /N FHEEDEH i . K—
HAN15.8 mmz 0.1mm, KEA/NF6emir3164
PN R P B S, K — BT N9.1 kg+0.1
kg EE ) M61£2.5 e e % [ B

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm+0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be =]
subjected to only a single impact. /4% 5% &7 I kf

dts ONH R P B SR AT SRR i O Y
FA£15.8 mm+0. 1mmZ5 i R EE . 54
FEw R — .

Test Procedure — Crush (applicable to prismatic, Cylindrical cells not more than

pouch, coin/button cells and cylindrical cells not 18 mm in diameter /& /% At

more than 18 mm in diameter). /#¢)% (& T 44 18mmifI BIEE T N/A
TE SR, B /A 41 F SR ELAR AN IS 1 8mm i [

I HLES)

A cell or component cell is to be crushed between

two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /44 5 i N/A

FEWRAS T B, B I EOEHTINR, fEE8—A

FIHILLL T =Mz —
(a) The applied force reaches 13 kN+0.78 kN;

I/ 7735 %113 KN20.78 kN N/A
(b) The voltage of the cell drops by at least 100 mV; N/A
IR R U R B 2/ 100mV
(c) The cell is deformed by 50% or more of its
original thickness. /HLt AR 1A J5 46 JE 2 [150% LA N/A
s

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.

Fax: +86 7558650 3182
) . Room 202, 2/F, Building F, HaoWei
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UN38.3

Clause Requirement + Test Result - Remark Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /%
FETE SRR R A e B P — THI Tt o AL/ T TR
FEL A N LSS R Tt o [ A T2 7 A5 0 i T 1Y
77 1At s

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not N/A
previously been subjected to other tests./AEANFE S #f
A, JHRZRRZ IOt . iS5 R A
[ B EE6 /N

Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C | /4R, & KGR,
and there is no disassembly and no fire during the
test and within six hours after this test. /FEEN#H 22 | The data see table 2.
K AWM R LS 2 E6A /NS, ANRIRIEAS | 1 I E W2,
#H1E170°C, JEHMRTCE KNG KL
38.3.4.7 |TestT.7: Overcharge/iT7tH P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7%
FI T, D25 A 7 B IR e AR 4 78 H L6
FESFREE, WA (] 24 /N o 3R g /s H S
T

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1 P
SRAE R B AR 78 R AN 18, A AR
70 HL FL R A 132 PR PR PR i K 7 L L PR P A3
Fe22V2Z P HIBUINE .

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /1R il id i B AR B 78 FE B IS B 18Y, - ARl N/A
A B /N 78 F L I 127 1 32 7 B ) e K 7 v PR
f191.2£%

N/A

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /fEMIH A | T, JoE KR KA.

RITFTRN, FERTCH AT KR . p
The data see table 3.
I HdE W23
Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/5# #I| i H. P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZ IR T, KA HEEEAE12VIF
B AR AT RO, LR E R S A B
HIGE HL I 9 )32 B R PR e KT H, FL A

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /45 5€ 55 H, FL A I AR IBCAE
RN RO EE S AN E S R % S IR G P S e WS
(i SR S FEL ST T (/NI ) 0 25 B AT 4 L UL (22
).

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./fEMXH ALK | TC EFITCE KIS KL .
FTRIGTRA, BT EATCE KIS KA P
The data see table 4.
R E s WAk4
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Tables
Table 1: T.1~T.5 / 1. WAT.1~JWAT.5
Test 5:
. . . . . External
Test 1: Altitude simulation Test 2: Thermal test Test 3: Vibration Test 4: Shock Short Circuit
Mass OCV prior ‘{]ﬂﬂﬁt 1: %E*ﬁm {)I_\I]J)ﬁt 2: /ﬂ%llgﬁtgﬁ \{Iﬂ\”)ﬁt 3: j:}l:?Z\jJ ‘{D—!”iﬁ 4. \{I:FjLﬁ U[_\I]Jiit 5. &I\%B
Sample | prior to to test LR
No ¥ i test HUURENEIRAS Voltage after Temp
" SR B Voltage after Voltage after Voltage after :
i U‘Ehﬁ(ﬁ” )U\ B HLE Mass loss test/\Voltage Mass loss test/Voltage Mass loss te;tr/(:/_f[);’gge Mass loss test/\Voltage IEE(°C)
= (9 O JREBR pre-test, FRER K pre-test, R A EE‘F/ FRER K pre-test,
@) | RBEGEAR | ) | REEEEAR %) RERAN e | smERE
56y 7 HL (%) By T HEL S (%) ¥ J(H/J) : B T HLFE (%)
B1# 105.368 8.387 0.01 99.98 0.03 98.78 0.01 99.95 0.01 99.99 57.8
B2# 105.542 8.383 0.01 99.98 0.02 98.76 0.01 99.96 0.01 99.98 57.5
B3# 105.179 8.388 0.00 100.00 0.02 98.79 0.01 99.95 0.01 99.98 57.7
B4# 105.997 8.384 0.01 99.99 0.03 98.77 0.01 99.96 0.00 99.99 57.2
B5# 105.868 8.382 0.01 100.00 0.02 98.75 0.01 99.97 0.01 100.00 574
B6# 105.136 8.387 0.00 99.99 0.03 98.73 0.01 99.96 0.00 100.00 57.6
B7# 105.795 8.386 0.01 100.00 0.03 98.75 0.01 99.97 0.01 99.98 57.9
B8# 105.462 8.388 0.01 99.98 0.02 98.74 0.01 99.96 0.01 100.00 57.3
Phone : +86 755 86503482 Shenzhen Beihang Testing Co., Ltd.
Fax:+86 755 8650 3182 Room 202, 2/F, Building F, HaoWei
Industrial Park, QingSong West
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Tables

Table 2: Crush or impact/ #%2: #H/EsdEd

Sample No.
liE ]
Test 6: -
Impact OQV prior to test(V)
Mke: fEid DT T PR s

Temp. ##J%(°C) 78.3 81.8 83.5 79.1 78.5 82.6 79.3 81.5 82.8 77.6

C1# C2# C3# C4# C5# Co# C7# C8# Co# C10#

3.826 | 3.823 | 3.825 | 3.828 | 3.843 | 3.845 | 3.842 | 3.841 3.846 | 3.847

Table 3: Overcharge / ®3: T H
Test 7. Sample No- BO# | B10# | B11# | B12# | B13# | B14# | Bis# | Bie#
Overcharge AR
WR7: | OCV prior to test(V)
5 TR TR FL R 8.383 8.386 8.388 8.384 8.378 8.377 8.375 8.376
Table 4: Forced discharge / &4: I
Sample No. C11# | C12# | C13# | C14# | C15# | c1e# | ci7# | c18# | C19# C20#
*i nuﬁ?
Test 8: OCV prior to test(V)
Forced T BT T B HL R 2.918 2.916 2.913 2.921 2.919 2.916 2.924 2.916 2.925 2.915
discharge Samble No
MA8: 58 ke E?éﬁ o C21# C22# C23# C244# C25# C26# C27# C28# C29# C30#
il AR
OCV prior to test(V) 2.889 2.886 2.883 2.886 2.884 2.885 2.886 2.887 2.885 2.888
WA AT I % HEUE ' ' ) ' ' ' ' ' ' '
Phone : +86 755 86503482 Shenzhen Beihang Testing Co., Ltd.
Fax:+86 755 8650 3182 Room 202, 2/F, Building F, HaoWei
Industrial Park, QingSong West
Project No:ST2409061819 Website: http://www.hc-stc.net Road, PingShan District, Shenzhen,
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Appendix 1 [f#31
Photo Documentation g} ({4

Fig. 1 — Front view of Power Bank
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Fig. 2 — Back view of Power Bank
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Fig. 3 — Front view of Cell
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Fig. 4 —Sample nameplate
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140°F/60°C TEMP. COMPLY
SWIT ELECTRONICS CO., LTD.
---End of Test Report---
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